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5 off 4.0mm dia 7x7 steel galvanised wire ¢/w one KL-200 cable lock for each wire
sample.

The object of the test was to provide a SWL with 5:1 Factor of Safety for a 4mm dia
7x7 steel galvanised wire.

5 samples of 4mm dia wire were tested. The wire samples were looped at each end
and thread through a KL-200 cable lock. See Product Identification. A load of 1150 kg
was applied to each sample using a 200 kN capacity hydraulic test machine. At the
customers request each sample was loaded to destruction.

Sample (4.0mm wire) 1150 kg load Destruction (kg)
MSPK-01 Pass 1470.40 kg
MSPK-02 Pass 1568.29 kg
MSPK-03 Pass 1474.48 kg
MSPK-04 Pass 1240.97 kg
MSPK-05 Pass 1755.92 kg

SWL (4.0 mm wire) = 230 kg / 5:1 FOS = 1150 kg

The 4.0mm dia wire samples achieved load to destruction in excess of a 5:1 Factor of
Safety when tested at NEL.

Product Identification

4.0 mm wire ¢/w KL-200 Cable Lock
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